INSPECTION CERTIFICATE

CHUN YU WORKS & CO., LTD.

100 Tapao St.

Notes

We hereby certify that the above material has been satisfactorily tested in accordance with the material specifications.

S.M.CHANG

Report No. 2018110046 Customer CHUN YU WORKS (USA) INC. Kangshan, Kaohsiung 82063
Order No. 012325 Descrintion | ASTM F3125/F3125M-15a GRADE Taiwan
S/C No. WSF-81431 p F2280 DOME HEAD TYPE 1 i Tel: +886-7-622-4111
Invoice No. WSF-8081 Size 1"-8 X 2-1/2" Fax: +886-7-621-6697
Control Nos. www.chunyu.com.tw
Test Date Nov/15/2018 SetLotNo. | A8143100209-11 B30 g
Issue Date Nov/29/2018 (\ \ 4 0
Ship Quantity | 8100 Sets Part No. 277777 JAF ) &
- . e GBS
Lot Quantity 8100 Sets Surface PLAIN FINISHED. TTQ05206 R T 02203 10 N 201038522.4
Chemical Specification and Composition(%) Mechanical Properties - Bolt
Material C | Si | Mn P S Cr | Mo I Ni l Cu \ | Ti I Al B Lot No: 8143100209-11
Division | Heat No X100 X1000 X100 X1000 X100 Grade ASTM F3125/F3125M-15a GRADE F2280 TYPE 1
SAE 4140 | Spec 30 6(? 35 40 30 Spec. Unit Meas Avg
48 Min | Max [ Max Max Tensile Test under 90900 Lbf 97500 98500
Bolt 3DZ49 | Hew | 40 | 20 | 83 10 1 82 17 2 2 35 1 Wedge Loading(4°) 104850 99000
72700 73000
s4sc Spec 18 5? 48 58 Proof Load Min Lbf 73500 73000
Nut 58 Min Max Max 18 35
Hardness HRC 36
JE218 Heat | 45 21 70 14 4 3 1 3 2 Max 36
10B20 | Spec 1\/510 rv610
Washer ax ax
INH32 Heat 20 4 37 24 6 30 18
Mechanical Properties- Nut Mechanical Properties- Washer Assembly Lot Tension Test
Lot No: 8143101202-11 Lot No: §143101101-11 Spec. | Unit Measurements Avg
Grade ASTM A563-07 DH Grade ASTM F436-07 TYPEI Assembly Lot | 66800 | |, . 79234 74936 74936 73724 74275 | 75421
- - Tension Test Min
Spec. Unit Meas Avg Spec. Unit Meas Avg
Proof Load 175 ksi 177 177 Washer 38 HRC 40 41
Min 177 Hardness 45 42
Hardness 24 HRC 25 26
38 27
Marking Visual, Dimensional, and Thread Inspections
f‘;.-‘aﬁigx LT Bolt Nut Washer
Pl N oY T, . T
Bolt :’— v Nut Washer : B Dlm.ensmns OK OK OK
oo R = Visual OK OK OK
ol s Thread OK OK

Authorized Signature
Manager of Q.A. Department
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B0363-02 COMPANY REGISTRATION NUMBER: 30414175 1473

B p | BTG H RS fié‘ﬁmﬁ BAR-ALLOY STEEL
cistower | CHUN YU WORKS B ERTHE
T HQ40770516 LR 070926B0363
S5 2 75| SAE 4140 GROHA-D | | EP&SE | saterios TR R &R | pwagsom
RERH HATAM
SPEC. SHIPPING DATE SEP, 25, 2018 T/C ISSUE DATE | SEP, 26, 2018
* ® EPITRSER '
p. | CSC MILL INSPECTION T/C | 02 ST oo | OW90
5 R = P & & CHEMICAL COMPOSITION N
g |A®AR|DIMESIS 5| ¥ |as clun|P|s|siluni|cr|at] s [uo] n|m|ri|v W &
ITEN oia/mRick| wibTe | LENGTH [QTY] kg | HEAT 22 3 2 3 4 2 4 3 3 2 MARK
¥ sEQ. NO. | mm_ mm 101X101 X10 10 101 1olx 10lx 101X 10X 10X 10 REMARKS
009B0153 01 | 25. 00 colL| 9| 20, 109j3DZ49 40[ 83| 10| 19| 20fre] 2[ 82 35] 1] 17| Tr] 1] 2| Tr
TOTAL: 9| 20, 109
g
By 3
ug
NOTES
Tr:TRACE ELEMENT (Si. Cu. Ni. Cr. Mo<0. 02% ;Nb. T1. V<0. 008% :;OTHER ALSO CONFORM SPEC.)
HLMEARRFTIIES » IR E AR EZIBE » AFSRBEZER - :
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND ""g‘kum Chen
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION % & B Wm E E Kk
GENERAL MANAGER, METALLURGICAL DEPARTHENT




A

CHINASTEEL

7 [ i 3

| 4 i
v H

A
=K
o159

A

TEST CERTIFICATE

R

@B H RN

CHINA STEEL CORPORATION
TERESATNEE ML

1 CHUNG KANG ROAD HSIAO KANG, KAQHSIUNG 81223
TAIWAN, REPUBLIC OF CHINA

TEL: (07)802-1111 FAX: (07)802-2511, (07)801-9427
E-mail: t21lmae@mail. csc. com tw

BO397-02  COMPANY REGISTRATION NUMBER: 30414175 1260
B p | BAIREAH R fi{gmﬁ*ﬁ BAR-CARBON STEEL
CUSTOMER CHUN YU WORKS &_ % iﬁ'ﬁ% B %%?E
ioanny | 2040807537 B 07022880397
S5 | 1S G051 SAEC (©ORQ) | EP&IE | gate7108 T IRST R &5 | phzessy
RERH BHETEM
SPEC. SHIPPING DATE FEB. 27, 2018 T/C ISSUE DATE FEB. 28, 2018
*ﬁm’ﬁ CSC MILL INSPECTION T/C | 02 m% oWWY
5 R <t # CZ % 5 CHEMICAL COMPOSITION
g |A®AR|__DUESIONS 5| 1E |as clun|p|ssilouniler|a]ne =
1TEM oivmaick| wibT | LenGTH [QTY| kg | HEAT 2 2 3 2 3 2
M| srq N, n 108! x18 10 bidlxag REMARKS
0O 1BMEZ2 01 | 34, 00 CoJL| 29[ 55, 644[JE218 a5 70| 14] 4 213 1 3| 2| A
BM822 02 19| 36, 474|JE224 44 70| 14| 8l 22[ 2| 1| 3| 1| 4
TOTAL: 48| 92, 018
NC =NI + CR
INOTES!
LA ELAIIESR » HERHHIRAEBNERI R » ATFSHABLER :
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND "D'g—k-u-\ Chen
SURVEYED BY TESTED WITH SAT!SFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION B & ® R R
GENERAL MANAGER, METALLURGICAL DEPARTMENT
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© @ RF 23K CHINA STEEL. CORPORATION
- we H ER )2 ,(f) PR AT NS E AN 15
e 1,GG KNG KOAD TISTAD EAXG, O RAOHSIONG 81223
106005 TEST CERTIFICATE TEL: O 802-1111 FAX: (U7)802-2511, (07)801-8421
i {)g{}f} E-mail: t21lnae€mail. csc. com tw
B0200-01 _ COMPANY REGISTRATION NUMBER: 30414175 0634
. = 2 A AT ' & 5 4 7
55 24| =EFRBG A RAE % BAR-CARBON STEEL
loen"| SAN SHING FASTECH CORP. F258% omomroses | EREEE | 07000130200
INIOICE i, CERTIPIGTE 0
stk 45| CSC SPEC 10820 (Hcwa2) EEBE | 68040608 TR | prascsn
L&A M W al
SPEC. SHIPPING DATE MAY. 31, 2018 T/C 1SSUE DATE JUN. 01, 2018
e | CSC MILL INSPECTION T/C | 01 EE TS &L
=1 I - S 10 R I TR 7 CHERICAL CORPOSITION % .
g | A&k DIESOS | 1T |8 clun|p|s|sigdnijcr|ar| s =
TTEM vivtck| wiom | iewet QTY] kg | HEAT 2 2 3 2 3 4 £) 5
M | SEQ. NO. | mm mn X10/X10] X10 10 Xi0ix1o REAARKS
00B[BS040 01 | 0. 00 COIL| 7| 13, B63[INA32 20[ 37/ 24 6 4 30] 18
TOTAL: 7| 13, 863
F A% —;—
. N
= v M W
NOTES BRHFTER #%t
W9 4 ¥ e
HEERASKAFIE S » RN FRAGPOER N » ﬂﬁﬁ‘ﬁ'ﬁﬁZ—%ﬁi ° :
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND %—ﬁm Chen
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE _
ABOVE MATERIAL SPECIFICATION % 2 #
. s GENERALéHANACER. METALLURGICAL DEPARTMENT




